

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-05-25 16:20:33

Date of Next Testing: 2029-05-24 16:20:33

Product Name: **Polyisoprene, trans**

CAS Number: 104389-32-4

Specifications & Purity: $\geq 99\%$ trans-1,4, pellets

Lot #: E2621134

SKU #: **P347708**

Version: **1**

Analysis #: **713407**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Loss on drying	0-1 (%)	0.66758 %
Appearance(P347708)	White to Off-White Pellets	White to Off-White Pellets
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager